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The remaining half of the Chain Cable has

v
' since been placed on board, this has been tested by
3 the Surveyors of the Bureau Veritas and the Certificate

of Test is forwarded.

of this Society and tne Cable has heen tested on a testing
machine approved by this Soclety.

it 1s submitted this Chain Cable might be

The results of the tensile and elongation teests

made by the Bureau Veritas Surveyors from the Steel Anchors
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actory, but particulars of the Anchor Tests are
8till required., and the figure 1 should be withheld

until these are received.
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